Check for updates

OPEN ACCESS

EDITED BY Mpiko Ntsekhe, University of Cape Town, South Africa

REVIEWED BY

Francis Smit, University of the Free State, South Africa Sivasankaran Sivasubramonian, Sree Chitra Tirunal Institute for Medical Sciences and Technology (SCTIMST), India

*CORRESPONDENCE Khalid M. Ali Sulafa Sulafaali2000@gmail.com

RECEIVED 18 March 2024 ACCEPTED 10 April 2024 PUBLISHED 10 May 2024

CITATION

Ali Sulafa KM, Karrar ZA, Elkurdufani N and Ibrahim N (2024) Sudan's rheumatic fever and rheumatic heart disease guidelines: a simplified approach in an endemic country. Front. Cardiovasc. Med. 11:1403131. doi: 10.3389/fcvm.2024.1403131

COPYRIGHT

© 2024 Ali Sulafa, Karrar, Elkurdufani and Ibrahim. This is an open-access article distributed under the terms of the Creative Commons Attribution License (CC BY). The use, distribution or reproduction in other forums is permitted, provided the original author(s) and the copyright owner(s) are credited and that the original publication in this journal is cited, in accordance with accepted academic practice. No use, distribution or reproduction is permitted which does not comply with these terms.

Sudan's rheumatic fever and rheumatic heart disease guidelines: a simplified approach in an endemic country

Khalid M. Ali Sulafa^{1*}, Zein A. Karrar¹, Nawal Elkurdufani² and Nazik Ibrahim³ on behalf of the RHD Guideline Committee

¹University of Khartoum, Khartoum, Sudan, ²Sudan Medical Specialization Board, Khartoum, Sudan, ³Federal Ministry of Health and World Health Organization, Khartoum, Sudan

Background: Rheumatic heart disease (RHD) is a preventable sequelae of group A beta hemolytic streptococcal infection leading to an immune reaction: acute rheumatic fever (ARF) and progressive heart valve dysfunction. RHD is the leading cause of acquired heart disease in children and young adults in Sudan and many low/middle-income countries. In 2018, the World Health Organization (WHO) issued a resolution for RHD mandating that each country adopt updated guidelines for ARF and RHD management. These current guidelines are mainly directed to primary healthcare workers.

Methods: Sudan's Federal Ministry of Health (FMOH) in collaboration with the WHO East Mediterranean Regional Office (EMRO) assembled a committee for updating RHD guidelines. We conducted a systematic literature search from 2000 to 2022 in National Institute of Health Database (PubMed) under the following titles: streptococcal pharyngitis, acute rheumatic fever, rheumatic heart disease, benzathine penicillin. Best available, evidence-based practices for diagnosis and management of ARF/RHD were selected and adapted to Sudan's situation. The guidelines were critically appraised by the committee then endorsed to the FMOH and WHO EMRO Noncommunicable Disease Departments in January 2023. This paper describes the updated guidelines.

Results: Simplified algorithms are provided for diagnosis of bacterial pharyngitis including two clinical criteria: sore throat and the absence of viral symptoms in the target age group. A simplified algorithm for diagnosis and management of ARF is adopted using two levels of diagnosis: suspected case at primary level where penicillin prophylaxis is started and secondary/tertiary care where echocardiography is performed and diagnosis confirmed or excluded. Echocardiography screening is recognized as the standard method for early diagnosis of RHD; however, due to the anticipated limitations, its implementation was not adopted at this time. Streptococcal skin infection is included as a precursor of ARF and a detailed protocol for benzathine penicillin administration is described.

Conclusion: The Sudan guidelines for ARF/RHD management were updated. Endorsement of these guidelines to FMOH and WHO EMRO is expected to improve control of RHD in the region.

KEYWORDS

Sudan, rheumatic fever, rheumatic heart disease, guidelines, updated

Introduction

Rheumatic heart disease (RHD) is a completely preventable, most common cause of acquired cardiac mortality and morbidity in young people in Sudan and other low/middle-income countries affecting over 38 million individuals worldwide (1).

Efforts to control RHD and its precursors streptococcal group A betahemolytic streptococcal (GAS) pharyngitis and acute rheumatic fever (ARF) need to be maximized to reduce the huge health and economic burdens of this disease. A World Health Organization (WHO)-based RHD control program was implemented in Sudan from 1986 to 1990. The program implemented clinical screening and early referral of school children in Khartoum State. The program reached its deadline in 2000 but was continued by voluntary efforts from the National Cardiac Center in Khartoum and continued to follow the WHO 2002 guidelines for RF/RHD until 2009 (2). A non-governmental program for RHD control was then established in 2012, and guidelines were produced for different levels of health workers with implementation projects in nine of Sudanese states (3, 4). The areas of high RHD burden were identified through a hospital registry and echocardiography (echo) screening (Figure 1). In referral hospitals, most patients were found to have established severe RHD and only 45% were compliant with benzathine penicillin G (BPG) prophylaxis (5).

In the current era, echo screening has been the standard method for early detection of RHD as its prevalence was found to be several folds higher than that detected by clinical auscultation (6). BPG was shown to stop the progression of echo-detected RHD, and this is expected to have important implications for RHD control as echo screening can potentially be incorporated into secondary prevention policies (7). Important modifications have been introduced to the methods of BPG administration, which have the potential to improve its uptake and decrease drug-related complications (8).

In 2018, WHO issued an RHD resolution that mandated that each country establish a control program for RHD (9). Consequently, a committee was assembled by the Sudanese Ministry of Health and the WHO East Mediterranean Regional Office in July 2022, aiming to update the Sudan ARF/RHD guidelines.

Methodology

The guidelines were based on the previous 2017 published recommendations (4). We conducted a systematic literature search from January 2000 to July 2022 in National Institute of Health Database (PubMed) as well as published guidelines from recognized international organizations (Australia, New Zealand) under the following titles: streptococcal pharyngitis, acute rheumatic fever, rheumatic heart disease, and benzathine penicillin. Table 1 shows the classes and levels of evidence. The draft was written by first author and discussions and critical reviews were conducted by face-to-face and online discussions with the guideline committee members. The final version was endorsed in January 2023. The guidelines are directed to primary healthcare workers.

Guidelines actionable recommendations

The main features of the updated guidelines are shown in Table 2.



TABLE 1 Classes and levels of evidence.

Class	Definition	
Class I	Evidence or general agreement that a treatment or procedure is beneficial, useful, effective	
Class II	Conflicting evidence or divergence of opinions about usefulness	
Class II-A	Weight of evidence in favor of usefulness	
Class II-B	Usefulness not well established	
Class III	Evidence or agreement that a treatment or procedure is not useful or may be harmful	
Level of evidence A	Data derived from multiple randomized studies or meta- analyses	
Level of evidence B	Data derived from a single randomized trial or large non- randomized studies	
Level of evidence C	Consensus expert opinion or small studies	

Color, Level of evidence; Green: Class I, Yellow, Class II-A, Orange: Class II-B, Red, Class III.

1. Diagnosis and management of bacterial pharyngitis (BP)

In children aged 3–18 years living in RHD endemic areas, a clinical algorithm with high sensitivity is recommended for diagnosis of BP at primary healthcare settings (10–12). The diagnostic algorithm is shown in Figure 2. The first-line treatment is one injection of BPG (13–15). (For the dose and injection methods refer to the section on BPG administration). The second-line treatment is amoxicillin 40 mg/kg/day for every 12 h (max = 1,000 mg, same dose for adults) for 10 days. (For allergic patients, see the section on BPG allergy).

Patients and families need to be counseled about the importance of early treatment of pharyngitis as well as prevention by improving house ventilation and avoiding overcrowding and co-sleeping.

2. Diagnosis and treatment of ARF

The algorithm for diagnosis and management of ARF is shown in Figure 3. This algorithm is simplified and modified from Jones' Criteria, which has nine items (five major and four minor) and requires laboratory tests that might not be available in primary healthcare settings (16). All children with unexplained joint symptoms and heart murmurs indicating mitral and/or aortic valve disease need to be categorized as "suspected ARF." In addition, those with chorea need to be classified as ARF unless there is an obvious alternative cause for this symptom. Standard ARF management including BPG prophylaxis should be started and referral to a higher center should be arranged. This simplified approach is expected to detect more cases of ARF in primary care settings and thus potentially improve prevention, early diagnosis, and treatment of RHD. (For the dose and injection methods, refer to the section on BPG administration). BPG should be continued every 3 weeks (for children below 18 years) and every 4 weeks for adults as secondary prophylaxis.

At the secondary/tertiary center, echo should be performed and the history reviewed to confirm or rule out ARF. If the patient presented to the secondary or tertiary care unit at the time of acute symptoms, then the standard Jones Criteria can be applied.

The duration of prophylaxis is up to 25 years of age if there is healed or no carditis and lifelong if there is persistent valve disease. If there is a contraindication for BPG, alternatives include oral penicillin V; the dose for those <27 kg is 250 mg twice/day and for those >27 kg is 500 mg twice/day for the duration of prophylaxis. (For allergic patients, see the section on BPG allergy).

Patients with ARF need to receive anti-inflammatory medications. The first-line treatment is ibuprofen 10 mg/kg/day every 8 h for 2 weeks. The second-line treatment is aspirin (60 mg/kg/day) every 8 h for 2 weeks. There is no evidence supporting the use of steroids; however, it can be used if non-steroidal anti-inflammatory medications are poorly tolerated. Prednisolone 2 mg/kg/day up to 80 mg/day for can be used for 2 weeks and then tapered and discontinued. Treatment of rheumatic chorea includes carbamazepine 5–10 mg/kg per dose twice daily or sodium valproate 5–10/kg per dose twice daily.

TABLE 2 The main features of the updated guidelines.

ltem	Previous Sudan guidelines (2017)	Updated guidelines (2022)	Rationale/evidence
ARF diagnosis	Modified Jones Criteria	Simplified criteria (arthritis, carditis, chorea)	 ARF could be transient Evidence of high prevalence of subclinical carditis Need to have a low threshold in highly endemic areas Complexity of Jones Criteria Class I-B
ARF treatment	 BPG prophylaxis only after confirmation of diagnosis by Jones Criteria Aspirin as anti-inflammatory 	 BPG to all patients with arthritis, carditis, or chorea at primary care level Ibuprofen as first-line treatment 	 BPG can prevent progression of subclinical carditis Ibuprofen is as effective and safer than aspirin Class I-B
Skin infection	Not included	Diagnosis and treatment of streptococcal skin infection is included as primary prevention of ARF	Evidence that skin infection can contribute to ARF Class II-B
Benzathine penicillin administration	No special precautions for patients with severe valve disease No sensitivity testing	 Not to be given for patients with severe uncontrolled heart failure To give oral fluid before BPG injection Graded oral challenge for patients with suspected mild allergy 	Evidence that there are fatal non-allergic reactions to BPG in patients with severe heart failure Class II-A

Green: Class I, Yellow, Class II-A. Orange: Class II-B.



After resolution of chorea, drugs can be gradually discontinued (15). Consultation with a neurologist might be needed in refractory cases. Patients with heart failure should be started on diuretics: furosemide in oral or intravenous route in a dose of 1–3 mg/kg/day (children) and 40 mg every 8–12 h (adults) with spironolactone 1 mg/kg/day (children) and 25 mg orally every 12 h (adults). Consultation with a physician or cardiologist is advised for further management.

3. Diagnosis and management of rheumatic heart disease

Echo was shown to detect RHD at an early (subclinical) stage in many countries including Sudan (17–19).

The World Heart Federation (WHF) recently updated echo criteria for RHD (20). The main updates include screening criteria for non-experts and then confirmatory criteria for experts. RHD was classified into five stages based on the risk of progression to more advanced disease. WHF recommended starting BPG prophylaxis for the earliest stage of subclinical disease.

Implementation of echo screening as a policy is not recommended in the current guidelines due to local country limitations; however, it can be used for studying the disease epidemiology and burden. Health workers need to be trained on the clinical diagnosis and management of RHD and its complications. Management and follow-up of patients with RHD are shown in Table 3.

Endocarditis prophylaxis should be considered for patients with RHD. Amoxicillin 50 mg/kg per dose for children and 2 g for adults can be used 1 h before procedures that lead to bacteremia. Patients need to be educated about the need to improve dental hygiene.

Post-intervention management

Patients with prosthetic valves need to continue anticoagulation (warfarin) for life. Warfarin dose needs to be adjusted according to the international normalized ratio (INR) as in Table 4 (21).

4. Group A streptococcal skin infection

There is evidence that group A streptococcal skin infections (impetigo) alone or in combination with GAS pharyngitis may lead to ARF (22). Impetigo manifests as skin ulcers with honey-colored crusts on the face and extremities, which could be primary or secondarily infected insect bites or eczema. Treatment includes one injection of BPG (see the section on BPG administration) or cotrimoxazole (syrup 40 mg/5 ml, tablets 80/400 mg) twice daily for 3 days (15).

5. Benzathine penicillin administration

BPG is the main drug used for primary and secondary prevention. BPG administration needs special training of health workers to improve both their uptake as well as and the compliance of patients (2). Important considerations when giving BPG are shown in Table 5.

Five-step protocol for BPG administration Step 1: Ask about allergy:

- If there is no allergy: go to step 2.
- If there is a history of allergy, give an alternative medication: cefalexin 1 g (child: 25 mg/kg up to 1 g) orally every 12 h for 10 days for pharyngitis and erythromycin 250 mg twice per day for the duration of secondary prophylaxis.



TABLE 3 Management of patients with RHD.

Asymptomatic (clinical or sub clinical)	Symptomatic	Post-intervention
- Follow-up in tertiary care units	- Treat heart failure	- Follow-up in tertiary care unit
- Ensure compliance with BPG	- Follow-up in tertiary care unit	- Ensure compliance with anticoagulation medications and
- Dental hygiene and endocarditis prophylaxis	- Ensure compliance with BPG for life	investigations
- Pregnancy planning	- Comply with medications	- Ensure compliance with BPG for life
- Register and notify	- Dental hygiene and endocarditis prophylaxis	- Dental hygiene and endocarditis prophylaxis
	- Interventional treatment is planned by the cardiologist	- Pregnancy planning
	- Pregnancy planning	- Register and notify
	- Register and notify	

• Refer the patient for confirmation of allergy if BPG is given for secondary prophylaxis (see management of allergy below).

Step 2: Prepare the items needed: shown in Figure 4.

Step 3: Aspirate lidocaine as a diluent and inject into the BPG vial.

Using the 5 ml syringe needle, aspirate the volume of lidocaine denoted on the vial and inject into the BPG vial, shake till dissolved. Aspirate into the syringe.

Warning for this step:

IMPORTANT: TO INJECT BPG, CHANGE THE NEEDLE WITH A LARGE BORE (16 to 18 GAUGE) ONE (THE ONE PROVIDED WITH THE 10 ML SYRINGE)

BPG dose:

- For patients weighing 27 kg (about 9 years of age) or more: 1.2 million international units.
- For patients weighing <27 kg: 600,000 international units.

TABLE 4 Target INR for patients with prosthetic valves.

Prosthetic valve thrombogenicity	INR if <i>No</i> patient- related risk factors ^a	INR if more than 1 patient-related risk factors
Low ^b	2.5	3.0
Medium ^c	3.0	3.5
High ^d	3.5	4.0

^aPatient-related risk factors: mitral or tricuspid valve replacement; previous thromboembolism; atrial fibrillation; mitral stenosis of any degree; low left ventricular ejection fraction.

^bCarbomedics, Medtronic Hall, ATS, Medtronic Open-Pivot, St Jude Medical, On X, Sorin Bicarbon.

^cOther bileaflet valves with insufficient data.

^dLillehei-Kaster, Omniscience, Starr-Edwards.

TABLE 5 Important considerations when administering BPG.

Things that should be done	Things that should be avoided
Always ask about history of penicillin allergy	Do not give BPG to patients with history of severe allergy
Give 500 oral fluid before injection	Do not perform skin testing with dilute BPG
Let the patient lie for 5 min before injection	Do not give BPG to patients with uncontrolled heart failure or dehydration (23)
Use lidocaine 2% as diluent (24)	Never give BPG intravenous

Step 4: Prepare the patient and give the injection.

- Ask the patient to take 500 ml of **oral fluid** as dehydration could precipitate vasovagal syncope.
- Let the patient lie prone for 5 min.
- Using the large bore (16–18 gauge) needle: insert the needle into the upper lateral quadrant of gluteus muscle. Aspirate first to ensure that you are not injecting into the vein. If no blood is aspirated: inject slowly.
- Document on patient records.

Step 5: Observe for 15 min.

• If the patient is well, discharge and **advise strict adherence** to doctor instructions.

• In case of mild allergy (itching), give antihistamine injection. In case of sever allergy/anaphylaxis follow the steps below.

Penicillin allergy:

Defined as a reaction to penicillin that appears shortly after the injection. There are two types of allergy:

i. Mild allergy, which consists of skin rash, hives, itching, fever, and mild swelling.

Management of mild (skin only) allergy:

- If the reaction is seen, give oral or injectable antihistamine.
- In patients with ARF who experience mild allergy with a previous injection, an **oral graded challenge** can be given to test for allergy as follows (8):
 - 1. Give the patient 50 mg of oral amoxicillin syrup or onetenth of a 500 mg crushed capsule.
 - 2. Wait for 30 min, if no symptoms give 450 mg of oral amoxicillin.
 - 3. Wait for another 30 min, if no symptoms proceed for the BPG injection.
- ii. Severe allergy: manifests as airway tightness or anaphylaxis reaction characterized by:
 - tightening of the airways and throat, causing difficulty of breathing,
 - nausea or abdominal cramps,
 - vomiting or diarrhea,
 - dizziness or lightheadedness, and
 - low blood pressure leading to syncope and death.

Warning for this step:

DO NOT GIVE BPG TO PATIENTS WITH HISTORY OF THESE SEVERE SYMPTOMS

Management

- · Maintain airway, Breathing and Circulation
- Call for help and act promptly to do the following steps:



TABLE 6 Risk stratification of RHD in pregnancy (22).

Low risk (level I)	Elevated risk (level II)	High risk (level III)	Extremely high risk (level IV): pregnancy is contraindicated and termination considered
- History of ARF but	- Mild asymptomatic RHD with	- Mechanical valve	- Severe symptomatic mitral stenosis: valve area <1 cm ²
no RHD	antenatal visit >20 weeks	- Moderate mitral stenosis: mitral	- Severe valve lesion with Pulmonary hypertension
- Mild asymptomatic	- Mild to moderate mitral or aortic	valve are $1.5 \text{ cm}-2 \text{ cm}^2$	- Severe symptomatic aortic stenosis
RHD	regurgitation	- Severe asymptomatic aortic	- Ejection fraction <30%
- Antenatal visit <20	- Mild mitral stenosis	stenosis	- NYHA class III/IV
weeks.	- Bioprosthetic valve or previous mitral	- Severe asymptomatic mitral or	
	balloon commissurotomy	aortic regurgitation	
	- Mildly reduced ejection fraction (>45%)	- Moderately decreased ejection	
	- Not level 3 or 4	fraction (30%-45%)	

- Intramuscular adrenalin 0.3 ml (<7 years) of 1:1,000 solution and 0.5 ml (>7 years), can be repeated in 15 min.
- Lie the patient with legs up
- O2 if the patient is distressed
- Intravenous normal saline and adrenalin infusion (25)

6. Rheumatic heart disease and reproductive healthcare:

Risk stratification

Table 6 shows risk stratification of heart disease in pregnancy (26).

Preconception counseling

All adolescent girls should receive counseling about pregnancy and contraception according to their risk category including the following:

- Risk of pregnancy with RHD.
- Importance of planning pregnancy.
- Family planning options.
- Importance of visiting the specialist before getting pregnant.
- Patients need to have complete cardiac assessment (history, examination, and echo) for risk categorization before pregnancy.
- Patients who are considered high risk should be advised to take contraceptives **avoiding estrogens**. Intra-uterine contraceptive device and etonogestrel implant should be strongly encouraged (27).

Management during pregnancy and delivery

- Patients need to be evaluated by a **joint team** including obstetrics and cardiology. In high-risk patients, anesthetists and intensive care physicians need to be involved.
- Termination of pregnancy may be indicated if Level III or IV RHD severity is present.
- Secondary prophylaxis (BPG injections, oral penicillin, and erythromycin) are safe during pregnancy and breastfeeding, and should be continued.
- Angiotensin converting enzyme inhibitors, angiotensin receptor blockers, atenolol, and spironolactone should be avoided.
- Vaginal birth is associated with less blood loss, lower risk of infection, less venous thromboembolic complications, and is advised for most women with RHD.
- Post-delivery counseling includes the need to have cardiac evaluation, advice on contraception, cardiac medication, and secondary prophylaxis by specialist.
- Delivery: hemodynamic monitoring with supervision of anesthesia/critical care specialist, correction of anemia, and a short second stage are advised (26).

Anticoagulation

- Warfarin is the drug of choice for patients with prosthetic valves but it can lead to fetal embryopathy.
- Direct oral anticoagulants such as rivaroxaban **cannot be used** for patients with prosthetic valves.





- Balancing maternal and fetal risks and individualizing the method of anticoagulation is best done by an **expert team**.
- The regimen of warfarin during pregnancy is depicted in Figure 5.

7. Health system requirements for implementation of guidelines:

Strengthening the health system especially at the primary and secondary levels is mandatory to control RHD. Patients with advanced RHD need tertiary care including surgery and cardiac catheterization, which poses a significant technical and financial burden on the health system. Figure 6 shows the items needed to implement the ARF/RHD guidelines at the primary and secondary care levels.

Conclusion

Updated ARF/RHD guidelines were produced aiming to improve diagnosis and management of the disease at primary and secondary care levels. The guidelines were adapted to suit Sudan's health system facilities by utilizing simplified diagnostic and treatment methods. Implementation of these guidelines needs strengthening of the health system as well as establishing a governing body.

Author contributions

KA: Writing – review & editing, Writing – original draft, Investigation, Conceptualization. ZK: Writing – review & editing, Project administration, Conceptualization. NE: Writing – review & editing. NI: Writing – review & editing, Project administration.

Group members of RHD Guideline Committee

Abdel Moneim Elseed, Senior Consultant Pediatric Cardiologist and Professor at the University of Khartoum. Elfatih Abu Zeid, Senior Consultant Pediatric Cardiologist. Osama H. Elshazali, Consultant Pediatric Cardiologist at Ahmed Gasim Cardiac Center and Associate Professor at the University of Khartoum. Mohamed Elamin Ahmed. Consultant Pediatric Cardiologist at Wad Medani Cardiac Center and Associate Professor at Gazira University. Noha Eltag Karadawi, Consultant Pediatric Cardiologist at Ahmed Gasim Cardiac Center. Muawia E. A. Idris, Consultant Pediatrician at Omdurman Children's Hospital and Chief of Pediatrics Directorate at the Sudan Medical Counsel; Associate Professor, University of Bahri College of Medicine. Mohamed Awdelkrim A. Idris, Consultant Pediatrician at Ahmed Gasim Children's Hospital; President of Sudanese Association of Pediatricians. Osman Hamid Abdulhamid, Consultant Family Medicine and Rapporteur of the Counsel at the Sudan Medical Specialization Board; Assistant Professor at University of Gazira. Siddig Adam Ahmed, Consultant and Chair of Obstetrics and Gynecology Counsel at the Sudan Medical Specialization Board; Professor at the University of Khartoum. Magda Nogodalla, Consultant Public Health, Federal Ministry of Health, Noncommunicable Diseases. Amani Mohamed Abdelrazig, Federal Ministry of Health, Health Promotion Department. Samah Alfatih Alomda, Federal Ministry of Health, Noncommunicable Disease. Esmehan Alkheir, Federal Ministry of Health, Director of Mother and Child Health. Sara Elfatih, Medical Officer, Noncommunicable Disease, Federal Ministry of Health. Razan Abdulmajeed, Noncommunicable Disease Control Director, Khartoum Ministry of Health. Rayan Hayder E. Mahdi, Federal Ministry of Health, Clinical Pharmacist, Director-Rationale Use of Medicine. Ibtisam Faroug, Consultant Pediatrician, Ahmed Gasim Pediatric Hospital.

Funding

The authors declare that no financial support was received for the research, authorship, and/or publication of this article.

Acknowledgments

The authors would like to acknowledge The WHO Sudan office and WHO EMRO Regional Noncommunicable Disease Directorate for their support, and Professor Liesl Zuhlke from the University of Cape Town, South Africa, and Professor Habib Gamra from Fattouma Bourguiba University, Tunisia, for reviewing the guidelines.

Conflict of interest

The authors declare that the research was conducted in the absence of any commercial or financial relationships that could be construed as a potential conflict of interest.

Publisher's note

All claims expressed in this article are solely those of the authors and do not necessarily represent those of their affiliated

organizations, or those of the publisher, the editors and the reviewers. Any product that may be evaluated in this article, or claim that may be made by its manufacturer, is not guaranteed or endorsed by the publisher.

References

1. Watkins DA, Johnson CO, Colquhoun SM, Karthikeyan G, Beaton A, Bukhman G, et al. Global, regional, and national burden of rheumatic heart disease, 1990–2015. *N Engl J Med.* (2017) 377:713–22. doi: 10.1056/NEJMoa1603693

2. WHO programme for the prevention of rheumatic fever/rheumatic heart disease in 16 developing countries: report from phase I (1986–90). WHO Cardiovascular Diseases Unit and principal investigators. *Bull World Health Organ.* (1992) 70 (2):213–8.

3. Ali S, Subahi S. A multi-sectoral, non-governmental program for control of rheumatic heart disease: SUR I CAAN: a model for developing countries. *Int J Cardiol.* (2019) 307:195–9. doi: 10.1016/j.ijcard.2020.03.009

4. Ali S, Al Khalifa MS, Khair SM. Sudan guidelines for acute rheumatic fever and rheumatic heart disease diagnosis, management and control. Available online at: http://sudankidsheart.org/index.php/component/content/article/90-home/148-newtraining-and-awareness-tools.html. (Accessed July 1, 2020).

5. Ali S, Karadawi N, Elhassan NB, Ahmed AAM, Boctor M, Awadalla H, et al. Patterns, outcomes and trends in hospital visits of un-operated and operated children with rheumatic heart disease in Sudan. *Cardiovasc Diagn Ther.* (2019) 9:165–72. doi: 10.21037/cdt.2018.12.09

6. Steer AC, Kado J, Wilson N, Tuiketei T, Batzloff M, Waqatakirewa L, et al. High prevalence of rheumatic heart disease by clinical and echocardiographic screening among children in Fiji. *J Heart Valve Dis.* (2009) 18:327–35.

7. Beaton A, Okello E, Rwebembera J, Grobler A, Engelman D, Alepere J, et al. Secondary antibiotic prophylaxis for latent rheumatic heart disease. *N Engl J Med.* (2022) 386:230–40. doi: 10.1056/NEJMoa2102074

8. Long A, Macumbi AO, Saxina A, Miranda A, Eswari B, Sebanda E, et al. World Health Organization guide for benzathine benzyle penicillin injection administration (2021). Available online at: https://www.youtube.com/watch?reload=9&v=Qc4voqbneKI. (Accessed September 1, 2022).

 World Health Organization. 71st World Health Assembly adopts resolution calling for greater action on rheumatic heart disease. Available online at: https://www.who.int/ ncds/management/rheumatic-heart-disease-resolution/en/ (Google Scholar). (Accessed January 1, 2024).

 Mayosi BM, Gamra H, Dangou JM, Kasonde J, 2nd All-Africa Workshop on Rheumatic Fever, Rheumatic Heart Disease Participants. Rheumatic heart disease in Africa: the Mosio-Tunya call to action. *Lancet Glob Health*. (2014) 2(8):e438–9. doi: 10.1016/S2214-109X(14)70234-7

11. Rimoin AW, Hamza HS, Vince A, Kumar R, Walker CF, Chitale RA, et al. Evaluation of the WHO clinical decision rule for streptococcal pharyngitis. *Arch Dis Child*. (2005) 90(10):1066–70. doi: 10.1136/adc.2004.069120

12. Joachim L, Campos D Jr, Smeesters PR. Pragmatic scoring system for pharyngitis in low-resource settings. *Pediatrics*. (2010) 126:e608–14. doi: 10.1542/ peds.2010-0569

13. WHO model prescribing information. Streptococcal pharyngitis and prevention of rheumatic fever. WHO Drug Inf. (2000) 14(2):e99–104.

14. Shulman ST, Bisno AL, Clegg HW, Gerber MA, Kaplan EL, Lee G, et al. Clinical practice guideline for the diagnosis and management of group A streptococcal pharyngitis: 2012 update by the Infectious Diseases Society of America. *Clin Infect Dis.* (2012) 55:e86–102. doi: 10.1093/cid/cis629

15. Ralph AP, Noonan S, Wade V, Currie BJ. The 2020 Australian guideline for prevention, diagnosis and management of acute rheumatic fever and rheumatic heart disease. *Med J.* (2021) 214:220–7. doi: 10.5694/mja2.50851

16. Gewitz MH, Baltimore RS, Tani LY, Sable CA, Shulman ST, Carapetis J, et al. American Heart Association Committee on Rheumatic Fever, Endocarditis, and Kawasaki Disease of the Council on Cardiovascular Disease in the Young. Revision of the Jones criteria for the diagnosis of acute rheumatic fever in the era of Doppler echocardiography: a scientific statement from the American Heart Association. *Circulation.* (2015) 131(20):1806–18. doi: 10.1161/CIR.000000000000205

17. Carapetis JR, Hardy M, Fakakovikaetau T, Taib R, Wilkinson L, Penny DJ, et al. Evaluation of a screening protocol using auscultation and portable echocardiography to detect asymptomatic rheumatic heart disease in Tongan school children. *Nat Clin Pract Cardiovasc Med.* (2008) 5:411–7. doi: 10.1038/ncpcardio1185

18. Saxena A, Ramakrishnan S, Roy A, Seth S, Krishnan A, Misra P, et al. Prevalence and outcome of subclinical rheumatic heart disease in India: the RHEUMATIC (Rheumatic Heart Echo Utilisation and Monitoring Actuarial Trends in Indian Children) study. *Heart.* (2011) 97:2018–22. doi: 10.1136/heartjnl-2011-300792

19. Ali S, Domi SB, Elfaki AMH, Talib KA, Abdelrahman MH, Adam MS, et al. The echocardiographic prevalence of rheumatic heart disease in North Kordofan and initiation of a control program. *Sudan Med J.* (2017) 53:63–6. doi: 10.12816/0039456

20. Rwebembera J, Marangou J, Mwita JC, Mocumbi AO, Mota C, Okello E, et al. 2023 World Heart Federation guidelines for the echocardiographic diagnosis of rheumatic heart disease. *Nat Rev Cardiol.* (2024) 21:250–63. doi: 10.1038/s41569-023-00940-9

21. Vahanian A, Beyersdorf F, Praz F, Milojevic M, Baldus S, Bauersachs J, et al. 2021 ESC/EACTS guidelines for the management of valvular heart disease. *Eur Heart J.* (2022) 43(7):561-632. doi: 10.1093/eurheartj/ehab395

22. Oliver J, Bennett J, Thomas S, Zhang J, Pierse N, Moreland NJ, et al. Preceding group A streptococcus skin and throat infections are individually associated with acute rheumatic fever: evidence from New Zealand. *BMJ Glob Health.* (2021) 6(12):e007038. doi: 10.1136/bmjgh-2021-007038

23. Sanyahumbi A, Ali S, Benjamin IJ, Karthikeyan G, Okello E, Sable CA, et al. Penicillin reactions in patients with severe rheumatic heart disease: a presidential advisory from the American Heart Association. J Am Heart Assoc. (2022) 11(5): e024517. doi: 10.1161/JAHA.121.024517

24. Amir J, Ginat S, Cohen YH, Marcus TE, Keller N, Varsano I. Lidocaine as a diluent for administration of benzathine penicillin G. *Pediatr Infect Dis J.* (1998) 17 (10):890–3. doi: 10.1097/00006454-199810000-00008

25. Cardona V, Ansotegui IJ, Ebisawa M, El-Gamal Y, Fernandez Rivas M, Fineman S, et al. World allergy organization anaphylaxis guidance 2020. *World Allergy Organ J.* (2020) 13(10):100472. doi: 10.1016/j.waojou.2020.100472

26. Regitz-Zagrosek V, Roos-Hesselink JW, Bauersachs J, Blomstrom-Lundqvist C, Cifkova R, De Bonis M, et al. 2018 ESC guidelines for the management of cardiovascular diseases during pregnancy. *Kardiol Pol.* (2019) 77(3):245–326. doi: 10.5603/KP.2019.0049

27. Roos-Hesselink JW, Cornette J, Sliwa K, Pieper PG, Veldtman GR, Johnson MR. Contraception and cardiovascular disease. *Eur Heart J.* (2015) 36:1728–34. doi: 10. 1093/eurheartj/ehv141